
For the best experience, open this PDF portfolio in
Acrobat 9 or Adobe Reader 9, or later.

Get Adobe Reader Now!

http://www.adobe.com/go/reader




 
 


Request: 
This is a scheduled Public Hearing to accept testimony regarding a resolution authorizing the filing of a 
petition for judicial confirmation to enter into a loan agreement to fund improvements to the wastewater 
system. A public hearing must be conducted at least fourteen (14) days prior to the adoption of the 
resolution. 


Time Estimate: 
The staff presentation will take approximately 5 minutes 


Background: The Wastewater Facility Plan was completed in May 2010. Initial work on the plan started in 
2007. The facility plan represents a multi-year planning effort to identify and schedule required 
[...]
confirmation which finds that the financing obligation constitutes an ordinary and necessary 


expense, an exception to the voter approval and sinking fund levy requirements of Article 8, 


Section 3, of the Idaho Constitution. 


 14. Article 8, Section 3, Idaho Constitution, provides that no county, city, or other 


political subdivision shall incur any indebtedness or liability, in any manner or for any purpose, 


exceeding in that year the income and revenue provided to it for such year, but said Article 8, 


Section 3, contains the following exception: “provided, that this section shall not be construed to 


apply to the ordinary and necessary expenses authorized by the general laws of the state....”  


 15. Petitioner has the authority to secure a loan by a promissory note, based upon 


Article 12, Section 4, of the Idaho Constitution, I.C. § 50-237, and I.C. § 50-1033, and has the 


authority to pledge system revenues as security for a loan pursuant to I.C. §§ 50-237, 50-1033 


and 50-301.  Petitioner also is authorized to issue its bonds to the Idaho Bond Bank Authority 


under I.C. §67-8722, and is further authorized to lease or purchase property under I.C. §§50-301 


and 50-1030(a). 







 


PETITION FOR JUDICIAL CONFIRMATION - 5 


 16. Petitioner seeks a determination of the validity of a proposed loan, and in 


particular: 


a. Whether the expenditures for the rehabilitation of the Rock Creek Lift Station 


and the WWTP, required by the federal and state standards and the constitute ordinary 


and necessary expenditures under Article 8, Section 3 of the Idaho Constitution. 


b. Whether funding agreement, which obligate the Petitioner to repay the 


financing over 20 years, will be valid under Article 8, Section 3 of the Idaho Constitution 


and applicable Idaho statutes. 


c. Whether the Petitioner has the power and authority to execute the financing 


documents.  


 17. Judicial determination of the validity of the proposed loan obligation pursuant to 


I.C. § 7-1301, et seq


 WHEREFORE, Petitioner prays (1) for an order setting the date and time of a hearing 


herein and directing the giving of notice hereof as provided by law, and (2) for a judicial 


examination and determination of the validity of the power and authority of Petitioner (a) to 


enter into the proposed Funding Agreements, (b) to incur indebtedness thereunder within the 


. will serve the public interest and welfare. 


 18. Fifteen days after published notice, the Council of the City of Twin Falls 


conducted a public hearing in compliance with I.C. § 7-1304(3) on February 7, 2011, and found 


that the filing of the Petition is in the best interests of the citizens of the City of Twin Falls. (A 


copy of said published notice and the Resolution approved by the Council are attached hereto as 


Exhibits “D” and “E”).  


 19. This action is in the nature of a proceeding in rem and jurisdiction of all interested 


parties will be obtained by publication and posting as provided under I.C. §§ 7-1305 and 7-1306. 







 


PETITION FOR JUDICIAL CONFIRMATION - 6 


“ordinary and necessary expense” exception to the voter approval and sinking fund requirements 


of Article VIII Section 3 of the Idaho Constitution, (c) to issue its evidence of such indebtedness, 


(d) to pledge its wastewater revenues to repay the indebtedness, and (3) such other and further 


relief as the Court deems proper. 


 DATED this ____ day of _______, 2011. 


 


      ______________________________ 
      Fritz Wonderlich 
       WONDERLICH & WAKEFIELD 
      Attorneys for Petitioner 
 


VERIFICATION 
 
 
STATE OF IDAHO 
 
COUNTY OF TWIN FALLS 
 
 I, Don Hall, being first duly sworn upon oath, depose and say: 
 That I am Mayor of the City of Twin Falls, Idaho, Petitioner in the above-entitled action; 
that I have read the within and foregoing Petition For Judicial Confirmation, know the contents 
thereof and believe the facts therein to be true. 
 
       _____________________________ 
       Don Hall 
 
 SUBSCRIBED AND SWORN TO before me this ____ day of ________, 2011. 
 
 
       _____________________________ 
       NOTARY PUBLIC FOR IDAHO 
       Residing at _________________ 
       My commission expires _______ 







 


PETITION FOR JUDICIAL CONFIRMATION - 7 


EXHIBIT “A” 
 


EHM ENGINEERS’ REPORT ON ROCK CREEK LIFT STATION  
REHABILITATION PROJECT 


 
(attached) 







 


PETITION FOR JUDICIAL CONFIRMATION - 8 


EXHIBIT “B” 
 


CH2MHill ENGINEERS’ REPORT ON TWIN FALLS  
WASTEWATER TREATMENT PLANT REHABILITATION PROJECT 


 
(attached) 







 


PETITION FOR JUDICIAL CONFIRMATION - 9 


EXHIBIT “C” 
 


IDAHO BOND BANK AUTHORITY LOAN AGREEMENT 
 


(attached)  







 


PETITION FOR JUDICIAL CONFIRMATION - 10 


EXHIBIT “D” 
 


TWIN FALLS CITY COUNCIL NOTICE OF PUBLIC HEARING 
RESOLUTION OF INTENTION TO FILE PETITION FOR JUDICIAL CONFIRMATION 


 
(attached) 







 


PETITION FOR JUDICIAL CONFIRMATION - 11 


EXHIBIT “E” 
 


RESOLUTION OF INTENTION TO FILE PETITION FOR JUDICIAL CONFIRMATION 
 


(attached) 
 



























































 


FINAL_TWINFALLSWWTP_NEAR-TERM REHABILITATION PROJECTS_092010V2.DOCX  1 


F I N A L  M E M O R A N D U M   


 


Twin Falls WWTP: Near-term Rehabilitation Projects 


TO: Fritz Wonderlich / City of Twin Falls 


COPIES: Travis Rothweiler / City of Twin Falls 
Tom Courtney / City of Twin Falls 
Jackie Fields / City of Twin Falls 
Jon Caton / City of Twin Falls  
Shawn Moffitt / CH2M HILL  
Jack Bennion / CH2M HILL 
John Keady / CH2M HILL 


FROM: Leaf, William / CH2M HILL 


DATE: September 30, 2010 


 
This memorandum presents a description of the near-term rehabilitation projects identified 
within the City’s capital improvement program for the Twin Falls Wastewater Treatment 
Plant (WWTP). This capital improvement program is also presented in the Facility Plan 
Update for the City of Twin Falls Wastewater Treatment Plant (CH2M HILL, July 2010), 
approved by the Idaho Department of Environmental Quality, August 11, 2010. A reduction 
in the initial capital investment at the WWTP is warranted to meet the City’s anticipated 
budget. The near-term projects recommended for implementation are rehabilitation 
oriented, providing the needed replacement of aging equipment. This memorandum 
presents a description of updated projects along with an estimated capital cost for each.  


Twin Falls Wastewater Treatment Plant Overview 


The City of Twin Falls WWTP serves the City and associated service area, providing the 
treatment of wastewater prior to discharge of effluent to the Snake River. The treatment of 
municipal and industrial wastewater at the WWTP is accomplished through a series of 
physical, chemical, and biochemical processes. A number of unit processes make up the 
WWTP to provide these removal mechanisms. The unit processes incorporated into the 
Twin Falls WWTP are presented in Table 1. 


  







TWIN FALLS WWTP: NEAR-TERM REHABILITATION PROJECTS 


FINAL_TWINFALLSWWTP_NEAR-TERM REHABILITATION PROJECTS_092010V2.DOCX  2 


TABLE 1 


Twin Falls WWTP – Unit Processes  


Unit Process Description 


Preliminary Treatment  


Influent Screening Removal of inorganic and gross pollutants from waste 
stream 


 


Grit Removal Remove sand and grit from waste stream 


 


Primary Treatment Produces a liquid effluent suitable for downstream 
biological treatment and achieve solids separation for 
convenient and economic treatment and disposal. 
Typically removes all of the settleable solids and the 
majority of the insoluble organic matter from the 
treatment process. 


 


Primary Clarification Most common practice for solids separation, providing 
up to 60% removal of totals suspended solids (TSS). 


 


Chemically Enhanced Primary Treatment The addition of metal salt (ferric chloride or aluminum sulfate) 
and polymer to primary influent, improving the suspended 
solids removal efficiency and providing a level of 
orthophosphate removal. 


 


Secondary Treatment Provides for the removal of soluble pollutants typically 
through biochemical operations 


 


Conventional Activated Sludge Suspended growth culture of microorganisms (MLSS) in 
an aerobic bioreactor that employs some means of 
biomass recycle. For Twin Falls the objective of 
secondary treatment is the removal of soluble organic 
matter and oxidation of the carbon contained within, 
along with the reduction of ammonia. A solids 
separation stage is required within all systems.  
 
Conventional activated sludge utilizes typically long, 
narrow activated sludge basins that approach "plug 
flow" characteristics where the influent and return 
activated sludge (RAS) enter at one end and flow to the 
other. A "plug flow" system will contain concentration 
gradients of soluble constituents as the fluid moves 
through the basin. As a result, the aeration requirement 
is reduced in the process as the oxygen demand will 
decrease from the front end of the basin to the outlet. 
The solids residence time (SRT) is typically 3 to 8 days. 


 


Secondary Clarification Solids separation of the suspended growth culture of 
microorganisms is required for a biological treatment system. 
Sedimentation within the Secondary Clarifiers provides the 
needed liquids-solids separation. The clarified effluent is 
conveyed downstream to the disinfection process, while the 







TWIN FALLS WWTP: NEAR-TERM REHABILITATION PROJECTS 


FINAL_TWINFALLSWWTP_NEAR-TERM REHABILITATION PROJECTS_092010V2.DOCX  3 


TABLE 1 


Twin Falls WWTP – Unit Processes  


Unit Process Description 


solids stream is returned to the activated sludge system to 
maintain the required MLSS in the system. A portion of the 
solids is wasted from the system to the solids handling 
treatment process to maintain a balance in the system. 


 


Disinfection Disinfection is required to improve water quality for 
subsequent downstream use. The primary reason for 
disinfection is the protection of public health through the 
control of disease-causing microorganisms.  Disinfection 
results in the inactivation of enteric bacteria, and viruses 
that pass through secondary treatment systems. 


 


Ultraviolet Disinfection Technique for the disinfection of wastewater by 
exposing the wastewater to ultraviolet radiation 
employed at the Twin Falls WWTP 


 


Solids Handling  


Sludge Thickening Physical process to reduce the amount of liquid within a 
sludge stream. Thickening at the Twin Falls WWTP is 
accomplished through the use of mechanical gravity belt 
thickening, increasing the solids concentration within the 
sludge stream prior to digestion to 6 percent. 


Anaerobic Digestion Stabilization process to treat the solids generated from 
the wastewater treatment process, and provide for a 
stable product for disposal or use. In addition, 
stabilization provides for the reduction of pathogens for 
a safer product for beneficial use. 


 


Dewatering Physical process that reduces the amount of liquid from the 
digested sludge, allowing for the economic disposal and reuse 
of biosolids. Belt filter press dewatering units are utilized at the 
Twin Falls WWTP, prior to the reuse of biosolids on 
agricultural land in the area.  


 


A process flow diagram of the Twin Falls WWTP is presented in Figure 1. The Twin Falls 
WWTP has a capacity to treat 8.6 million gallons of wastewater per day (mgd) on an 
average day, maximum month (ADMM) basis. The current ADMM influent wastewater 
flow at the WWTP is 7.7 mgd. 


  







 


FINAL_TWINFALLSWWTP_NEAR-TERM REHABILITATION PROJECTS_092010V2.DOCX  4 


FIGURE 1 


Twin Falls WWTP – Process Flow Diagram


 


RAS


RAS


WAS


Aeration 
Basin 1


Aeration 
Basin 2


Aeration 
Basin 3


Secondary 
Clarifier 1


Secondary 
Clarifier 2


Secondary 
Clarifier 3


Gravity Belt 
Thickener


TSD


Anaerobic 
Digesters


Belt Filter Press 
Dewatering


Biosolids


UV 
Disinfection


SE


SE


PLE


Influent Pump 
Station


Primary 
Clarifier 1


Influent 
Screen


Primary 
Clarifier 2


PSD


PSD


PE


Twin Falls, ID WWTP
Process Flow Diagram


Aeration 
Basin 4


PSD


SE


ML


ML


ML


ML


PEPE


RS – Raw Sewage
PI – Primary Influent
PE – Primary Effluent


ML – Mixed Liquor
SE – Secondary Effluent


PLE – Plant Effluent
PSD – Primary Sludge


RAS – Return Activated Sludge
WAS – Waste Activated Sludge


TSD – Thickened Sludge
DEW – Dewatered Sludge/Biosolids


PI


RS


DEW


Chemical 
Addition







 


FINAL_TWINFALLSWWTP_NEAR-TERM REHABILITATION PROJECTS_092010V2.DOCX  5 


Each of these unit processes are integral for the WWTP to meet the treatment limits 
established in the National Pollution Discharge Elimination System (NPDES) permit given 
the current wastewater flow and load in the system. At this time there are four key unit 
processes and related equipment has degraded to the point where replacement is required. 
These features must be incorporated into the WWTP to maintain the high level of treatment 
required. 


Twin Falls Wastewater Treatment Plant Rehabilitation Requirements 


Table 2 presents the near-term rehabilitation oriented projects required for the WWTP.  


TABLE 2 


Phase 2 Rehabilitation Improvements 


Project   Description— Modified Unit Processes 


Phase 2A 


(Rehabilitation) 


Priority 1 – Replace Existing Ultraviolet (UV) Disinfection System 


Priority 2 – Add one 6-mm fine screen for Influent Screening 


Priority 3 – Replace aeration diffusers for Aeration Basins 1, 2, and 3 


Priority 4 – Replace two (2) existing Belt Filter Presses (BFPs) 


 


 


Descriptions of the near-term rehabilitation projects recommended are included in the 
following sections. These sections provide details on each unit process and the associated 
treatment implications with equipment failure. 


UV Disinfection 


The purpose of disinfection is to inactivate or destroy pathogenic organisms to prevent the 
spread of waterborne diseases to downstream users and the environment.  Some common 
disease causing microorganisms found in domestic wastewater include but are not limited 
to E. Coli bacteria, Salmonella bacteria, Cryptosporidium, Giardia lamblia, Helminths, and 
viruses including Hepatitis A.  Disinfection is required by the NPDES permit. 


Ultraviolet (UV) disinfection systems have become the standard for wastewater treatment.  
UV disinfection systems transfer electromagnetic energy from a mercury arc lamp to an 
organism's genetic material (DNA and RNA).  When UV radiation penetrates the cell wall of 
an organism, it destroys the cell's ability to reproduce. The effectiveness of a UV disinfection 
system depends on how clean the wastewater is before it enters the UV disinfection system, 
the intensity of UV radiation, and the amount of time the microorganisms are exposed to the 
radiation. The main components of a UV disinfection system are mercury arc lamps, ballasts 
that control the lamps, quartz sleeves that cover the lamps, wipers that keep the sleeves 
clean, and a reactor (typically concrete channels). 


A new low pressure, high output UV disinfection system is recommended to replace the 
existing equipment, allowing the WWTP to remain in compliance under the current NPDES 
permit. The replacement system will be designed to match the capacity of the existing 
system. The existing UV Disinfection system was installed in 1995 and at that time was a 
new, innovative system. Unfortunately a significant amount of research and development 







TWIN FALLS WWTP: NEAR-TERM REHABILITATION PROJECTS 


FINAL_TWINFALLSWWTP_NEAR-TERM REHABILITATION PROJECTS_092010V2.DOCX  6 


by the manufacturer was required to get this system operating effectively. As a result of this 
being essentially the first model number for this equipment type, there were a number of 
issues that were never completely resolved. These have proven to be a burden for the 
WWTP staff over time but were manageable. These issues are now starting to compromise 